o RS
R&R Replaces Exmark Vertex X-Series Parts i
p,oﬁcfﬁ 52in Zero-Turn Mower - Model VXX999EKA52600 OELT

~g®™  52in Deck Parts

ag J 59

84 aﬁ@ a7 @

- ;
Q @ 96 @
A o“—

90 %G o

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




—— CEAAD
R&R Replaces Exmark Vertex X-Series Parts i
52in Zero-Turn Mower - Model VXX999EKA52600 [=] x
~g®™  52in Deck Parts
Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
Blades
103-6402, N
1 RRB3065-1803 103-6402-S, gﬂgi"r‘]’eerS"j‘fg M':'ﬁgl'é'ft 18x 3
106-6402 :

Detail Description: R&R Products rotary blades are manufactured in the USA with superior allow
steel and hardened for extended life. Lifetime guaranteed against defects in material and
workmanship.:

2 R116-5175 116-5175 Mower Blade - 18 in Mulching 3
116-5175, Mower Blade - Mulcher 18 x

2 RRB4065-1803 116-5175-S 2.5in x 15/16 Mt Hole 3
103-6392, Mower Blade - Wave Mulcher 18

3 RRB5360-1803 103-6392-5 X 2.5in x 15/16 Mt Hole 3

Other parts Available

64 R103-8415 103-8415 Roller - Anti Scalp 3

65 R109-9220 109-9220 Bolt - Sems 1/2-20 3

66 R106-7159 106-7159 O-Ring 2

67 R103-3504 103-3504 Bearing - Spherical 2
116-0133, . ,

68 R116-6317 116-6317 Spring - Extension 1

69 R103-1330 103-1330 Guard - Bearing - Top 3

70 R116-7306 116-7306 Hex Nut - 3/4-16 with Nyloc 3

71 R32128-37 32128-37 Nut - 7-16-14 Hx Serr Fl 4
104-8301,

72 R104-8301 109-6658 Locknut - 3/8-16 Nylon Flanged 31

73 R2411-43 2411-33 Ball Joint - RH 4

74 R3296-4 3296-4 Locknut - ESNA 5/16-24 11

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




> . %ﬁﬁ"—'ﬁl
R&R Replaces Exmark Vertex X-Series Parts i
52in Zero-Turn Mower - Model VXX999EKA52600 DR
w’ 52in Deck Parts
Item R&R OEM Qty Order
No Part No. Part No. Description Req Quantity
75 R1-543017 1-543017 Balljoint - RH 2
76 R3220-2 3220-2 Nut - Jam - 5/16-24 4
77 R3220-20 3220-20 Nut - Jam - 5/16-24 LH 2
78 R103-3037 103-3037 Splined Bushing 3
79 R103-3505 103-3505 Seal - Double Lip 1
80 R103-3506 103-3506 Seal - Single Lip 1
82 R1-633456 1-633456 Bushing - Idler 1
116-4667,
83 R116-4667 126-7635 Idler -Pulley - Flat 2
88 R116-0886 116-0886 Spring - Extension 2
32128-23,
89 R32128-23 995107 Nut - Lock Hex Flanged 1/2-13 12
93 R109-5013 109-5013 Panhard Rod Assy 1
94 R109-5010 109-5010 Spacer 6
95 R109-5009 109-5009 Bushing - Suspension - Rubber 6
9 R325-11 32211, Bolt - Hex HD 1/2-13 x 2-3/4 5
325-9
97 R3233-34 3233-34 Carriage Bolt-1/2-13x 2 1/2 1
Grade 5
99 R323-58 323-58 Bolt - Hex HD 2

All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.




